www.gmade.net



xo| A

HZe| =8, /X - 2, FHS 2SS 2 AL XH0l|A| M Yyo] ASLICE
HICA| oS HES ESol=d HRtt BE ATALS EH61A|7| BRELICH

O HIZ2 of2lo|E FtZo| otHLICt AL 7l HHEE X ilf?_"ﬁfkl?l HHfL|C}.

ETH 2H18A| 012t AtBAl= HZES FYAPE ZE5] SXIT Helg X =5 I1|E%

O] HiE2 T 144 Olf2] M-S X0 A HEe HS-LICH 0{2I010]2] &0 FX| B¥=F F2|otA|7| BFELICE
E8 - EESHH FA|7| HEELIC,

1. HIEE ZEo| Holl 22 M HHIE %1 SX|5I== SHA 2.

HIEE ZRI5I7|HO| g 0 THE SA|T = HEE R8s ShAM L,
» LIOJZLE 7H9, 2l 5 EFEE B E MEE AR Byl f1Y0| gLtk =32 ALZ0| F=2[5hA 7] BHELICE
- = HSE R0 272 F30 BaUn A8 FE 2t
|

+ = HIES EXFEY W HE 2 TEE X 22 HIEYL
» TXRHEH] W HHE{2]2] A2 e MES] MZEAMUM EAISHs ALE W W F2 Aol w2t FA12] BHELICE

» EEZ F0fE HAEY] 9 e, M E, HEAH 52 2%E U AR Doz pift ZH Al 2 =AM HYX|X] gL

2. 5 © NEe| HeiE HstH FHAR.

» HIE 8 F EES HEM E =0 USE HEUMF AR,

- HIES 2LEEE TE7] FIE 4712 +47|ME A uiE=] = 2
42 E HiE2lE &, 54 7)ES MotA 7, 8 32 ZEE80| &

- HUo| &dE WH2 S ARSOHA] O A 2,
HHE{2|2| FH0| OfREFAHL, Hel 220] 2lg AR, G20 S48 plod + gUCh 248 A% SiE REE - gL
o S gFEel HEK] B2 I:“IIE AEBH A2,
SHgt AEX Tz 2HXL] AHE2 Ke] HAHEH|Y 248 & + UsHHL
DE QES] HE WEo| R YU R HES=X Fels| -.-=.J~IP._. Qhef CI2CHH WERE THMNFHAIZ,

- = HSUE #EcSs REN 27IER 24 750 BEL. JHE g 85 F2sh AR,

» ARESHI|O 2AM i EHE R AMEE solHA|R, B =25 AAEE BH = HE W HEtiA| g2 dE2 iE EsE 2o =

HEH 2T E WE S E AESFUAR.
|of ef=fet S (o £ AGL(CL

» = HEM EM2UX] @2 Bz AECIL =MEZIE == HAAH, 2758 ME B EF W2 HES AL YR 3 9| A wet =417 v

Ll ¥ F2 oA B4ths 5, M2 2/H0| fl2B 2 FjA o{gloro]g] £0] X @S FEs M 2.
Ch Fxbgd] 2 b2 s 750 et Fdls B2 205t FA|7] BFELCE

Zictel He e|AE WY

© 7t MIZS T A shALE, Zo| HA|CHLE CHE BM2H X 8 DESEAHLE S0 AAI2,
© 2| HHX|HM SM7|9 ZXHE MBI SE|0|=X] HZEA 2.

O b FME FHEE YHSH He M2E olee| MM L.

3. HES HEA717| 2ol HEe F48 UEHHA L.

HEo|Lt AJok7t 20| K| B AU EHEAIF|E OHAlZ,
CiSa 22 E40M ZESchx]| ORd A2,

-2H2| O E ZHolM 24 =5 S250) 2450 e
SRl E2L ns B2

- 0gHd, BhE E4E L

- AlHO|LL B8 2

- Feoto|Lt H2 ol Fa

e

-HHOLE, F=H A, S 5 HE 230 LHE 0lHA| B E & + 2l &Y
. 20| ZEAML RRE MM FF A BA RE0 B0 HX B EI oA,
. MIES dlo|A Edo|LL & E0|10 ehEE MM EESHAlE A8 FEHELICH HESHA] g2 Ea0lM 25 Al H2ist nEAtn, 21

4. =M0| ZA ®EE EHSOIHAL.
© EMOI 2 $417|9 HHUE M1 NEE SAAL,

- AIEAI £4719 HES R A1 HiE(2|S A o 5 HAT|e] MRS

- BRAA 470 HEE N0 HiEZIE AP 8 3 s47]0] MY NE
HUE HPE HEstH L, HHE 2 & EaiohX] OhEA| 2. HE &0l 5H
MEe| 23S 10171 A 38 o) clofla} 2280| Y4 2Bl
E

F ZE, Ha | HES| 7 EAHE o0t RS O Shao] FofEhd AL,

o = AUGL|CL
=elsfi Al 2,

5. HIE2| AHE = THILSHA| Fulsta ebHeh FAM 2SI AIL.
. N2 E 0E BE HE S2 EU0| Rl AN M| MIWFYML.
. MBS MBS Y8 U= HEZIR AH HFAUAL, I WH, =T SO viE2|9 W Ilol 2418 & + YaUct
: Eﬂaﬂil 3t AXILE OIS WO YEE MESHA RRIHFUAIR, 08 Soil K4 +HS HHAIY + AGLICE
E ZTE NS o B4 FoBAL, AE U7 96 AT Fo|7t RPELICL
. Iil%% A2 2oLt S 20| 2R5HA DRy A2, EAMEAE TEF AL,
HZe| &4 92| fsA (F)Xulo|ER2lotoH SASHs SMIIEL 2E 90| HOR HEX OHAlL.

2



CAUTIONS EQUIPMENT NEEDED

In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
thesea directions

RC models can operate at over 40Km/h but can not stop immediately

B Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway It can cause a sarious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident

- Never operate your RC model near people or animals, and never use people or animals as an obstacle

- A collision between your RC mode| and stationary objecis can cause damage to either

- Do not operate your RC model in public places |ike hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

Radio control system
(wheel & trigger type)

Controller

B Safety Precautions (Before assembling) Batteries

- Before you start assembling this model, read the instructions carefully and make sure you understand them
tharoughly

- If & child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injures.

- If you use paint or cement {not included in the RC model), read the instructions supplied with tham

- Keep the parts out of reach of children, small paris can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.
- Cheack that no one elsea is using your radio frequency.
- Use new Datteries (o avoid losing control of the transmitter and recaiver,

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control

- Be sure to use a radio frequency for ground model - Do not use airplane frequencies
- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model

- To prevent unexpected movements of your RC model, do not connect the batteries to recever before turning on
the transmitter

- Always tum on the transmitier first, and then connect the batteries to the receiver,
1, Switch on the transmitter,

2. Check that the speed control, the transmitter control, and trims are set to the neutral position
3. Connect the RC model to the receiver's batteries

4. Switch on the model| and the receiver

- When you using rechargeable battenies, make sure you read and follow the instructions carefully,
- Inappropriate handling or usage of rechargeable battenes can cause senous injuneas or accidents,

Receaiver

B Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drnive shaft and wheels.
- The moving parts can cause serious injuries

- Always tum the model or receiver off and disconnect the batteries before tuming off the transmitter, in order to
avoid unexpected movements of your RC model
1. Tum off the model or receiver
2. Disconnect the batteries.
3. Turn off the transmitter,

- Do not touch the vehicle's speed control resistor while operating of the RC model The resistor may be very hot,
especially after running at lower speeds.

- To prevent damage to the RC model, remove the battenes from the model and transmitter when you don't intend
to run the RC model for some time.

- After operating your RC model, batteries become hot, so please be careful when handling

- In order to prolong the life of your RC model, please keep it free from dirt and grease.

- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughty.

TOOLS NEEDED TOOLS INCLUDED
o o O @
i

I &
nT i

|| | Box wrench
il

A 7 [ L

1

o

|

O U U L Ll_l, U
Side cutter Longnose pliers  Modeling ~ Reamer Modeling Wrench Wrench Wrench +Screwdriver +Screwdriver GM51504 GM20220
SCISSOrS knife (1.5mm) (2mm) (2.5mm) (small) (medium) Gear grease Shock il




PARTS REFERENCE

] 507 (TR j |ﬂ © T ——
J@L o) £ ©) B o

Il\._/ —= -l'—...-n—

( )

DSN=a :

GM60061 %1 - -
GA44 front axle housing parts tree GMBe0062

GA44 rear axle housing parts tree

GM60064
GA44 axle hardware sat

@ L

12mm Wheel hub X4

GM6E0063
GA44 axle parts tree

GM60067
11T Bevel gear x2

by = e
GM60068
33T Bevel gear x2 GM60071

48P 28T 1st gear (LO)

GM60069 — L g
48P 18T gear x2 ' ' J
_ I GMG60080A x1
%N — 32P 45T Spur gear
B | I—
1
ol =]

=
GM60072 X1 GM60070 o E%
ini gear I
32P 13T pinion gear . — .
{ |
- r EE] e
750506 -
o
'“.?Ec:c:
o .
e © @
|- lJ'J---H\il
- ©
.:;:::‘:._. . ".i;:'_'::::::_.____.._____.:;ii;:ll !
GM60073 4 CME0074
TTR transmission housing parts tree TTR transmission motor mount parts tree




PARTS REFERENCE

GM60076
G502 side plate parts tree

(#lulelnlslels]

jelelwlelelnlelele]

(EEEE

M4 & 8mm rod end set

GM60077
G502 shock hoop & body post parts tree

{[: 0000000 |
{[: 0000oes |

S ©@
GMO0020078
RSD shock delrin pistons

GM60079
SD shock parts tree

—
=
) _ o
!
- B ﬁ = o
i i T |
= L/
GM60078
GS02 battery tray & cross member parts tree

GM60084
Universal shaft parts tree

Q) I, &

GM&0023

5.8mm ball paris tree

)G EP )



PARTS REFERENCE

. — i i il
s ™ ypian e| l E

T

TEEEr

GM49044

KOMODO exterior detail parts free X1

G

TR T

KOMODO double cab body

N,

GME60193
KOMODO double cab decal shesat

-0
A\
GM60192

KOMODO double cab masking tape

= H i e GM60129 | %4
er _— 1l GS02 313mm link kit parts tree
GM60191 x1
KOMODO double cab bumper & roll bar parts tree
GM70574 x4
GMe0192 %1 1.9 NRO3 wheel

GM70284
MT1803 Tire

x4

6

enn=s@




PARTS REFERENCE

GM&60081
(3502 frame side rail R

GM60081
(3502 frame side rail L

o o O o 0
GM60109 1
CVA drive shaft Sd4mm
GM60109 w
CVA drive shaft 32mm
] O
GM60112 2

Straight drive shaft 107mm

0 e o I —mmuuﬂ

O Lo
GM60102
CVA drive coupler

O O

GMe&0109

x2
CVA wheel axle shaft 35mm

—

GM60100 x1
Steering rod M4x5 8x115mm

om0 E-

GM60101 GM&0101 x4
Universal joint Universal joint cup

)9 ©(n==
GM60119 x4
Universal joint GM60111
drive coupler Input universal joint 28mm

GM60110
CVA pin retaining ring

X2 GM60088
Slipper pad

GM60097

Shock spring 15.2x61mm (Medium)

GM60113 <1  GM60114 -
Transmission shaft 26mm slipper shaft 46mm
o |b d 0
GM60115 x1 GM60116 x1 GM60087
Transmission output Transmission output Slipper disk 20x1.5mm
front shaft 25mm rear shaft 63mm
wmm#‘mw
GM60099 A
Panhard rod 86mm
I: _“‘*:I GM60093
gﬂﬁiﬂggm sexgomm X1 58mm ball stud Max6mm X |

ISy

GM60094

=D S0mm shock body x4
GM0020075 A
Shock shaft 3.5x46 4mm
e
GM60117 x1
Velcro strap 16x220mm
GM60104 4
Foam seal




PARTS REFERENCE

(m L] GMA0159 x1
GMA0011 x8 GMA0094 x1 4mm Washer
2.5x6mm round head wrench bolt 2.9x10mm Wrench bolt
GMAOD0210 4
4mm conical X
(.‘.‘.'.'.'.'.'.'.'] [ ; spring washer
GMA0017 x7 GMA0095 x12

3xEmm Round head wrench bolt 2 Ex12mm Wrench baolt GMAOD163 3
Ball bearing 5x8x2 5mm X

(IIIIlllllllllllllllllllll| G HAG‘I ES

GMAO0018 x13 GMAO0126 x5 Ball bearing Ex11xd x17

Jx8mm Round head wrench bolt eImm Socket set screw all bearing ox171x4mm

(IIIIIIIIIIIIHI' GMAHZDE

GMA0019 x17 GMA0127 x1 Ball bearing &x12x3.5mm X©

3x10mm Round head wrench bolt Ixdmm Socket set screw

( | GMA0167 X2

GMAO0020 x11 GMAD131 x8 y Ball bearing 10x15x4mm

3x12mm Round head wrench bolt I 10mm Socket set screw

( GMAO0169 x8
|':||I|I|I|I|I|IIIIIIIIIIIII' ........ F'E!- D-rirlg

GMAO0021 x11 GMAO0133 x4

Jx15omm Round head wrench bolt F3x15mm Socket set screw

GMAOQ0277 X2
P4 O-ring (RED)

©0
&
69
—
—

Jx18mm Round head wrench bolt 7x1 O-ring

GMAO0023 x1

2xZ25mm Round head wrench bolt

4x15mm Socket set screw

GMAO0160 X8

2mm E-ring

GMA0145 X2

Ax20mm Socket set screw

GMAOD162 x6

4mm E-ring

( WY I|.'|I'|.'|I'-l'-I'|I'|I'|I'|I'|I'-I'lI'|I'|I'|I'nl'nl'-l'll'll'll'll'lI T 4
GMAOQ024 x1 T y

3x10mm Screw pin

GM60033 X5

Jx30mm Round head wrench bolt Pin 1.5x7.2mm

GM51603
Pin 2x10.3mm x4

(mm
GMAO0057 x5

GMAOD198 x8 GM60065
Sxamm Flat hagc wranch bok 2xBmm Nickel round head tapping screw Pin 2x11.4mm x6

MR GM43006

‘. [ﬂﬁﬂﬂ @ Ha snap pin x2
GMAO0O058 x7
3x10mm Flat head wrench bolt GMAD174 x12

3x6mm Round head tapping screw @M\ Eﬁfgr?:}‘l:: x4
[
GMAO0060 x1
3x15mm Flat head wrench bolt [ﬂﬁﬁ'ﬂ

GMAOD175 x4

3xBmm Round head tapping screw
IDI'II'II'II'II'I'I'I'I'I'I'I'I'I'I'.I'.I'.I'.I'.I'.I'.I'.I'.I'.I'.I'H
GMAOD211 x4 —
3x18mm Flat head wrench bolt H GMAO154 X1

M= Nt GMA0213 4

[ B 556 O-ring

GMA0082 x14 —
Zx6mm Wrench baolt ED ri":lﬁg:lg; rut x5
GMA0093 X16 GMAO0191 X2
2 5xBmm Wrench bolt M2 flange nut

8 )G EP )




GM60064
Diff locker x2

GMAOD0205
GM60061 K3, GM60062 E3 Byl 2%3.5mm

GM60068
33T Bevelgear x2

GMA0205 "
Ball bearing 8x12x3.5mm

[y

GMA0082 x6
2xemm Wrench bolt

— GMAD082 GMAO0205

GM60068 2xBmm 8x12x3.5mm

GM60111

FRONT AXLE H

GMAO0160

y GMA0205
GME0067 x1 Ball bearing 8x12x3.5mm x1 ' P!
11T Bevelgear | %
™ —t GMA0205 | /
Ly Bx12x3.5mm A . GMAO165
Ex11xd
GM60111 . GMAO0165 x1  GM60067 N e
Input universal joint 2Bmm Ball bearing 5x11x4mm
GMAO0160 4
2mm E-rin X
g GM60061 3
[
GMAQ093 x4
2 5x8mm Wrench bolt GM60061 &3

GMA0093
2.5xBmm




FRONT AXLE n

(o

GMAO0011 x4

2.5xBmm
Round head wrench baolt

GMAOQ011
2 5x6mm

[ o

GMAQ082 x4
2#Bmm Wrench bolt

GMAOQD82
2xBmm




ATLE ]S f & worr oo cxsren v serve

GMAD165 x2

Ball bearing Sx11x4mm

O

A RIGHT SIDE VIEW
10°

GM60063 £}

GMAOD165

Sxt1xdmm

GM60063 F3
GMAOQO165
511 xd4mm
GMAOD131 x4
3x10mm Socket set screw

#3 cauTiON
é VT ','Il'n','ll'u A |
TIALTARARTANY b LR >
GMAO0131 % >

v 3x10mm Al i o

-4 VLT N = T
OVER TIGHTEN W N
l
11 ﬁm‘m%



FRONT AXLE

(@)=

m: @

GM60109

CVA drive shaft 84mm x1

GM&0110

O —

GMe&0109
CVA drive shaft 92mm

[D 0 T

GM60109 X2
CVA wheel axle shaft 35mm

GM60110 X2
CVA pin retaining ring

O [o

GM60102 2
CWVA drive coupler

x1

1

GM60065
Pin 2x11.4mm X2

GM60109

GM60102

GM60109

#¥ cauTiON NL’&\

GM60109

GM60065

GM60109

0 o | [

GM6&0110




FRONT AXLE n s
5x11x4mm GM60063 3

([

GMAOQ0019
3x10mm x4
Round head wrench bolt

GM60023 €

GMAD167
10x15x4mm

GMAO0167 GM60023

10x15x4mm
- GMAO0165
@ Sx11xd4mm

"GMA0019

3H10mm

™,
GMAO0019

3x10mm
#§ CAUTION

GMA0165 2

Ball beanng Sx11x4mm

LAY
_I_J
W

GMA0167 - — =
Ball bearing 10x15x4mm === C—F é
OVER TIGHTEN GMAODD19

3x10mm

[ o

GMA0095 x4
2 5x12mm Wrench bolt

GMA0095
2 5x12mm

13 race



REAR AXLE m

GMAO0160

GM60067 »

11T Bevelgear GMADZ205

C:\/ Bx12x3.5mm :
Ol = N

GM60111 1

Input universal joint 28mm

GMA0165

Sx11xd4mm

GMAO0160 x1 GMe0062 3

2mm E-ring

GMA0165 -

Ball bearing Sx11x4mm

GMeE0067

GM60062 £

GMA0205 1
Ball bearing 8x12x3.5mm

L 1 e "'-.__‘ s .."r
GMA0093 X4 PN R
2.5x8mm Wrench balt A

@@ 'ﬁﬁ /
_. Nl
GMAO0093

2. 5xBmm

GM60111




REAR AXLE m

GMme0062 A3

GMA0082

ZxBmm

(
GMAO0011

2.5xBmm
Round head wrench bolt

[

GMAO0082
Zxemm Wrench bolt

(e GMA0017 =
GMAO0017 3x6mm =

3xBmm X2
Round head wranch bolt

GMAO0094 x1
2.5x10mm Wrench bolt

GMAO0094
2.5x10mm

- GM60062 (6

GMAQ0017




REAR AXLE m

]

GM60112
Straight drive shaft 107mm

GMAO0163
Sx8x2.5mm

x2

GMe&0112

N

GMAOD165
Sx 11 xdmm
GMA0165 X2 GM60112
Ball beaning Sx11x4mm
~ GMAD163 @
GMAD163 X2 5xBx2.5mm
Ball bearing Sx8x2.5mm

GMAO0165

Bx11xd4mm

GM60063 3

(T
GMAD131
3x10mm Socket set screw
I iy
GMAODO09S x4
2.5X12mm Wrench bolt

GMAO131

3 10mm *
4% cauTiON
S N T L

"""""" Y  GMAO0095 .
29X Ernrn_ |
gt \ k‘i ' "‘
O > *‘;
OVER TIGHTEN “_. 5 ﬁ?’@ﬁ,
0 x GMAO0131 | @
3x10mm ™

l

16



TRANSMISSION m

GM&0069
48P 18T gear

GM60033 ﬂ

GM60113

5T v
| GM60113 GM60071
Transmission shaft 26mm x1 GMAO165 . /

Ex 11 xdmm

GMAOD165

Sx11xdmm

GM60071 x1
48P 38T 1st gear (LO)
GMAO163

S GM6E0033 ExBx2 5mm

Pin 1.5x7.2mm X2

GMA0162 5

4mm E-ring

GMAO163

Ball bearing x1

SxBx2. 5mm GME&0069

GMAD165

Ball bearing x3

Sx11xdmm

m GMAO165
© Ball bearing
21 1xdmm

GM60069 x1
48P 18T gear _ GM60114
Ll o o
GM60114 X1
slipper shaft 46mm

GM60033
C— pnisxiomm X1 GMAO165

Bx11xdmm

@ GMA0162

4mm E-ring

(IARINL

GM60070
48P 30T gear

F

O o
GM60115

Transmission output
front shaft 25mm

(WL

GM&0070
48P 30T gear

GM60033
Pin 1.5x%/.2mm

GMAOD162

dmm E-ring

GMAO0165
© Ball bearing
Sx11xdmm

D |

x1

x1

x1

x1

x1

X2

x2

GMAO162

GMAD165

Sx11x4mm

GM60033
Pin 1.5x7.2mm

GMAO0162

4mm E-ring

GMAO0165

GMAO165
© Ball bearing x2
Sx11xdmm ax11xdmm
I O GM60116 x1
| Transmission output rear shaft 63mm

_GM60033

GM6E0116 GMAD162

GMAO165

Bx11xdmm

17 Yrrae=0



usnsson |1

[ I
GMAO0093
2 5x8mm Wrench ol

X6

GM60073 B3

GMA0093
2.5xBmm

GM600838

. Slipper pad

it - =
GM60080A o
32P 45T Spur gear

. GM60080A

" _,."} ﬂ -.
GMAD0210
4mm conical spring washer GMG60088

GMAOD159
@ 4mm Washer x1 GMEWH"

al
GMAQ157
M4 nylon lock nut

x1
GMA0157 g@@

@”’%\Xh

GM60087
Slipper disk 20x1.5mm

GMe0088

\ 1

“GMA0210

" GMA0159

- GM60087

A Fully tighten the nut,
and loosen the nut 1/8 ~ 3/8 of a turn.




&
£
=
=
=
0
=
o

GMe0074 H3

GM&0073

o\
D) ...,_

GMA0211

3x18mm

TRANSMISSION

x4

2x18mm Flat head wrench balt

TV

GMAD211

L
vewre. g rmede.nek

19



A INSTALL VELCRO STRAP

BEFORE BATTERY TRAY IS INSTALLED.

GM&0117

GMAO0018

3xBmm

x4

Found head wrench balt

(T
GMA0020

3x12mm

Round head wrench bolt

©H

GMAD154

M2 Nut

(_{m

GM60093

S.8mm ball stud M3x5mm

oy

N
<D |

SERVO HORN

Set to the neutral position
before attaching the servo
horn to the servo.

GMAO0O018

3xBmm

GMA0020

Jx12mm

A Servois not included.

GM60078

GM60078 A3

GMe0078 B GMAO0018
Jx8mm
GMe0078 3
7
GMe0078 il GME00593
20 ernes@



(e

GMAO0017
3xEmm x1
Found head wrench bolt

GMA0058

Sx10mm

GM60077 E3

(i

GMAQ0018
3xBmm x4
Round head wrench bolt

GMAO0D018
3xBmm

(b

GMAOQ0019
3X10mm x1
Round head wrench bolt

GMe0078 EB)

[|

AN

GMA0058 x7
3x10mm Flat head wrench bolt

GM60081
_GMAO0058
3x10mm

GM60077 3
(o %
32X 10mirm

" @ GMA0019

GM60074 E
GMAQ0018

3xBmm

GM60077 I3

GMAO0058
GMAOQ018
JxBmm

3x10mm _

F
[= =]
=]
[ =]
w
= 2
Q
= =]
=
=]
[=]
= =
~ 0]
=
=]
1a]
=
U]
[= =]
a
o E o
<E S
(G g E
= 2
O &

21 Yrrae=0



¢ GMAOQOS7

GMAOD017

GMADD21
Ix15mm

)

GMAD018— %

3xBmm

GM60078 3
GM60078 E)

L]
e, g i, Ak %

22

o~ o~
X x x "
&
5 3 3 2
& O el T
(5 5 & E
3 & & E
= : E = g
i 2 g ™ b o B
> B S & mu $ oL
__e_c B &6_=c © EL ok
<Ep <E: H <58 < E
= £ L E
=G 3 =og B =338 = o
=2 0oz 2 05 =048 A N\O5



FRONT LOWER LINK m

GM60129 )

FRONT UPPER LINK E
| GM60023 £

GM60129 E3

23 Yroac=@



REAR LOWER LINK m

GMe0023 £

GMe0129 B
GMe60023 KB

GM60023

REAR UPPER LINK m

GM60023 EB

GM60023 @ ‘

(@

GMe0129 (3

A

|\ GM60023
@

24 Yroeae=0




_ cHsss

GMAQOOD18
3.‘-'-'.E-I'I'I m I..\I
Round head wrench bolt

(jmm

GMAO0019
3x10mm x4
Round head wrench bolt

IIIIIIIIIIII|Illlllllllllllllllllllll L |I|

GMAD172

Jxi18mm x3
Round head wranch bolt
GMAD133 x4

Ix15mm Socket set screw

GM60076 H

. x15mm
GMAODD019

Sx10mm

GMAD172
3x18mm

00 QO

GM&0076 £

-

GMAO0018

SxBmm

@ GMAO0019

2x10mm

GMAOD133
3x15mm @

GMAD172

3x18mm




o
GMAO0018

JxBmm
Round haad wrench

GMAO0020

3x12mm

bolt

Round head wrench bolt

m
GMA0126

3x3mm Socket sat scraw

GMAOD127

Jxdmm Socket set screw

)| E

GM60072
32P 13T pinion gear

Gear ratio

x2

x3

x1

x1

x1

Pinion LO HI {Option)
aT 5277 2500
10T 47.50 22.80
11T 4318 20.45
12T 39 58 18.75
131 35.93 17.30
14T 3392 16.07

31.66 15.00

A Motor is not included.

GMA0020
? 3x12mm ?
= .
S @ GMAO0126 =

. 3x3mm
)

U

qﬁ GM&0074

t. ‘ GM60074

A GMA0127

®©

GMAOD018
IxBmm

GMAUOD020

Jx12mm

26

enn=s@




SHOCK ABSORBER

Ol

GMA0212 »
71 O-ring

GMAO0160

2mm E-ring x4

GMAD169

@ P3 O-ring xB
(i
GM0020075 x4

Shock shaft 3.5x46 4mm

GM60094 4

SD 90mm shock body

GMe0079 £} /

()

—
GMAD0212

\»

Be careful with

»
~

the position of oring

31

A MAKE X 4

GMO0020075

GM60094

&
GMA0160

GMO0020078 ¢

=B

GM60079 B
GMAO169

GM60079 £}
GMAD169

GM60079

| EFFeI g
ot
[T

:

Fill up the cylinder with oll

"

it

| ETFr

i

Slowly move up and down
to remove air bubbles and

1|
\

P

|

|h—n"-!"-

fill up the ail

l‘:

k]
e
.
i

.

rrr

FPush up the shock shaft
slowly to the top and
close the cap

27

enn=s@



SLOWER REBOUND * FASTER REBOUND

AND FASTER COMPRESSION AND SLOWER COMPRESSION

-

1mm

b
B8
o

B Y 1 :
P ) |
= g T

q

]

emer
emorl

| T
smer
o)
Gl
ELEIA

bl B
10 e
L IIH

0
J |

iy
(
<

Push up the shock shaft 1mm space the cap.
slowly to the top and
close the cap.

Pull down the shock shaft cloze the cap
slowly to the bottom

33 0 A MAKEX4

GM60079 B3

GM&0079 D
GM60079 EED

GMe0097

28 Yroeae=0



FRONT UNIVERSAL SHAFT

[
GMAO126 x1
Ax3mm Socket set screw GMAQ057

JxBmm
D

GMA0057 x1 GMA0126 5
3xBmm Flat head wrench bolt v 3x3mm GM60101

-

9

I
GM60101 x1

Universal joint cup

o] ©

GM60119 x1
Universal joint drive coupler
C—1

GM60065 1
Pin 2x11.4mm

REAR UNIVERSAL SHAFT

GMAOD126 x1
Jx3mm Sockel sel screw

6 oemao126
'mm ‘ 3x3mm
GMAD057 x1

AxBmm Flat head wrench bait GM60119
= 5

]
GM60101 x1

Universal joint cup

o] ©

GM60119 x1
Universal joint drive coupler
—1
GM60065 1
Pin 2x11 4mm
GM&0101
GMAOQO057 .
JxBmm

GM60084 I3

29 Yreran=@



[
GMA0126 X2

Ix3mm Socket set screw

GMAOQO0S57 x2
3xBmm Flat head wrench bolt

© -l

GM60101 x2
Universal joint

O

‘GM60103

-
GM6&0101 x2

Universal joint cup

o | ©
GME0119 X2

Universal joint drive coupler

| I

GM60065 2

Pin 2x11. 4mm GMADO057
IxBrmm

M

GM60103 2

3x10mm Screw pin

GMA0126
3x3mm |

GM60119

“ GM60065

o,

GM60084 E)

Jx10mm

GMAO0126
Jx3mm @
GM60119 P i |

GMAO0057
AxBmm

FRONT AXLE

(A

GMA0021
Ix15mm x3
Round head wranch bolt

GMAODD21

3x15mm

30

enn=s@



GMAOD0019
3%10mm x2
Round head wrench bolt

GMAO0191
[ﬁ:l M2 flange nut x2

GMAO0D021
3X15mm x2
Round head wrench bolt

GMAQ0024
3x30mm x1
Round head wranch bolt

GMA0019
3X10mm

2) ”‘H:x
GMAD191 N\~

M3 flange nut @3\ \\

GMAO0019
) 3X10mm

GMAO0D21
3X15mm

GMAO0024
3x30mm

GMAO0021
JX15mm

31 Yrerae=0



REAR SHOCK ABSORBER m
GM60077

GMAO0D21
3X15mm x2
Round head wrench bolt

GMAD172
3x18mm x2
Round head wrench bolt

GMAD172
Jx18mm

GM60077 EB)

GMA0020
F12mm

(o
GMA0020

Jx12mm
Round haad wrench bolt

(A

GMAQ172
3x18mm
Round head wranch bolt

. B

GMA0172

Ix1Bmm

GMAO0021

GMA0172

3x18mm

GMA0020
3x12mm

v

32 Yrerae=0



PANHARD ROD m

GM60023 £

GM&0023 H3

GM60099

GM60023

GM60099 o
Panhard rod 86mm

__panaio o | 43

PANHARD ROD
(o

GMAO0021
2x15mm x1
Round head wrench bolt

| T
GMA0060 x1

Jx15mm Flat head wrench bolt

GMAO0021
3x15mm




LY
GMA0144

4x15mm Sockel set screw

IIII Illlllllll IIIII'II |I|I'|'|'|||IIII

GMAO0145
4x20mm Socket set screw

x2

x2

%

GM60023

GME0100

GMAOD145
4x20mm '

‘. GMB0022H

GMG0100
Steering rod M4x6 Bx89m

x1

GM60023 @

GM60100
Steering rod Mdx6.8x115mm

STEERING ROD

( ] llllllllllllllllllllllllllllllllll ||1| Il.l'.l'.l'.l'.l'.l'.l'.l'.l'
GMAD021

3x15mm
Round head wrench bolt

N

GMAO0023
H25mm
Found head wrench bolt

x1

x1

x1

5

GMAD144

4x15mm

GM&0100

GMe&0022

GMA0021




RECEIVER BOX m

[ I

GMAO0093 x2
2. 5xBmm Wrench boll

(i

GMAQ019
3x10mm x2
Round head wranch bolt

" GMA0019
2x10mm

35 Yrerae=0



GMADO19
3x10mm

x4

RECEIVER BOX

GMAO0019

F10mm

Round head wrench bolt

x1

GMAO0213
556 O-ning

._-_-‘..
% T
- = x
P
o
&

Om

A ESCis not included.

"
....r.. :

GMA0213

e, g i, Ak %

36



FRONT BUMPER m

(Y

GMAO0020
3x12mm x2
Round head wrench boli

Inner foam

GMT70574

A\ CAglue is not included.

37 Y=




m
n Bl
Q) | &
| | [ -‘_--_ : m
GM60064 X2 N D GM51603
el ualio AT A same left & right

I

GM51603
P 2x10.3mm

GMAQ157 x2
M4 nylon lock nut

X2

= T iy o W
" '-;}'E_:..'E .", -

; L] ..::=__ ‘ ‘I'I\'E
-.:;T;:-I." by
]

GM60064
12mm Wheel hub

1

GM51603
Pin 2x10.3mm

e, =

GMAOD157
M4 nylon lock nut x2

x2

X2

o

I : i f
SRR T Rt A
‘-'--':;__'-l‘." fTAE u

38 mm



BOOY GUTTING

GM60192

Make 5mm holes

Make 3mm holes.

uh
£
o
=
=
E
0

Make

®

e, g i, Ak

Maks 5mm holes.

39

L
Make 3mm holes.

)
L




BODY MASKING m A 5o on 200000

@
o

ﬂ [ . \ @ KGﬂMh|%%1Dg§nuble cab masking tape o

55

A Remaove all masking taps

40 Yreene=@



FRONT LIGHT BUCKET m

(s

GMAO0198
2xEmm x4
Nickel round head tapping screw

(o

GMAOQ175
3xBmm x4
Round head tapping screw

GM49044

Front light bucket

GM49044
Front ight bucket

GM49044
Front LED stopper

LED @3mm

% ' GMAO0198

2%Bmm

GM49044
Front LED stopper

GMA0198

2xBmm

Double-sided tape

N LGS (174
' h::-_ e ;
GME0191E -~ oAk 1ape \




o
(=8
j =N
M.m
oy
0
S0 R
< - =
M._H_ M m W.
o ‘Se g
@ 53 3/
m.
oo
o m
T L !
g : 3
e = 0
_.nmu G_?__
E P
" 5
—d (=8 Vi
<
-+
(o
o W
4L
M-]
o

I
|
J
LED @3mm

Ky

|
|
I|
A LED is not included

Rear light bucket

_ @GM49044

LED @&3mm

Duubla-sfﬁad tape

x4

ead tapping scraw

REAR LIGHT BUCKET

Nickal round h

(i
GMAO0198
2xBmm



x4

Round head tapping screw

GMAO174
3X6mm

GMe0191

GM439044

GMA0277

o= o~ o
) o~ ¢ »
== =

e o=

& - ;

— oot 5

— LLd “

== = | €

= o= & 5

Ll el yu | w =~ P~

== (== ~ @ o5 B8 L=
W] oY e = o o
- & E @ & Q=
— Mﬁw = Hm

Do O Do




REAR CAGE

GMe0191 3

GMAO0095
2.5x12mm

’ GM60191

|]: AT

GMAD095

2 5x12mm Wrench bolt

]
[

-
]

..\

/

=y
L]
[}
7
\
i

(o




e, g i, Ak %

iy ..-. f
Ly e . '_
i A
P AN ¥
I -— --

o
o
1 i
.__. . i
. N = £, e
: 1
2, g TH el
't ! p el )1 3 '
Y ...... 3 ..... / e
...... = . ....“. T .1n.. u- i - ._.n"___ .
UK .‘I.__SJ.
i (Ea L 5
T T TR !
..... ki o _..EI
=Y |
- ..... v o ."__
W, g \
.......... i, = 0
-f----“ *—. L', A
W, )
N
s 3

N
Y

AR

<) ZCNER ,

45

L Se L .1._... e .Ir”..u.r..._ll:......ln“..-..-...ﬂ IHI.. s
(0) e, _&rc .H_L__m.w]u i
\ I-.___.:. e i ._“.r.”.. N

\ L=

CHASSIS & BODY

x4

GM50116
RE snap pin



o N—ZE
0 m-ﬂ-- @
®
@
Gt
o
Q
®
®
®
@
(D)

46



0000066 o0 o0
AL ALAYEmE rr Fr

I = u-

WA /. I"'.h

47



48




SUNROOF TEMPLATE

=
. = )
Iy .-l.- . ‘\'._
i -I
|
|l
|
|
[ |
|
|
|
|
|
i
I
|
| i
I
[
|
|
1
|
1
|
1
|
|
|
II
1
._.th

e i
WMake 3mm holes.
F &+

49



50




51




SPARE PARTS LIST

PART# PRODUCT NAME PART# PRODUCT NAME
GMOQ20075 shock shaft 3.5x46.4mm (2) GMADO11 2 5x6mm round head wrench bolt
GMOD20078  RSD shock delrin pistons GMADO17 3x6mm round head wrench bolt
GM48006 RS snap pin GMADD18 3xBmm round head wrench bolt
GM49044 Komodo exterior detail parts tree GMADO19 Jx10mm round head wrench bolt
GM50116 R6 snap pin (12) GMADDZ20 3x12mm round head wrench bolt
GMS1603 Pin 2x10.3mm (4) GMADD21 Fx15mm round head wrench bolt
GMB0022 M4 5.8mm rod end set GMADDZ23 3x25mm round head wrench bolt
GMGE0023 5.8mm ball parts tree GMADDZ24 3x30mm round head wrench bolt
GMB0033 Pin 1.5x7.2mm (4) GMADOST Jx8mm flat head wrench bolt
GME0061 GA44 front axle housing parts tree GMADOSS 3x10mm flat head wrench bolt
GME0062 GA44 rear axle housing parts tree GMADOBD Jx15mm flat head wrench bolt
GMB00E63 GA44 axle parts tree GMADOBZ ZxBmm wrench bolt

GME0064 GA44 axle hardware set GMAQDS3 2.5x8mm wrench boll

GMB0065 Pin 2x11.4mm (4) GMADDS4 2.53x10mm wrench bolt
GME00GT 11T bevel gear GMADDSS5 2.5x12mm wrench bolt
GME006S 33T bevel gear GMAD126 3x3mm socket set screw
GMB00EY 48P 18T gear GMAD127 3xd4mm socket set screw
GME00TO0 48P 30T gear GMADT131 3x10mm socket set screw
GMB00T1 48P 38T 1st gear (LO) GMAD133 3x15mm socket set screw
GME0072 32P 13T pinion gear GMAD144 4x15mm socket set screw
GMEB00T3 TTR transmission housing parts tree GMAD145 4x20mm socket sel screw
GMB0074 TTR transmission motor mount parts tree GMAD154 M3 nut

GMEB00TE (5502 side plate parts tree GMAD1ST M4 nylon lock nut

GMB0077 (5502 shock hoop & body post parts tree GMAD159 4mm washer

GMEB00TS GS02 battery tray & cross member parts tree GMAD180 Zmm E-ring

GMB00T79 SD shock parts tree GMAD162 4mm E-ring

GMBO0B0A 32P 45T spur gear GMAD163 Ball bearing 5x8x2.5mm
GME0081 502 frame side rails GMAQO16S Ball bearing Sx11x4mm
GMB00E4 Universal shaft parts tree GMAO167 Ball bearing 10x15x4mm
GME008T Slipper disk 20x1.5mm (2) GMAD169 P3 O-ring

GMBD0ES Slipper pad (2) GMAD172 3x18mm round head wrench bolt
GMB00S3 5.8mm ball stud M3x5mm (5) GMAD174 3x6mm round head tapping screw
GME0094 SD 90mm shock body (2) GMAO17S5 3xBmm round head tapping screw
GMB00ST Shock spring 15.2x61mm (2) GMAD191 M3 flange nut

GME0099 Panhard rod 86mm GMAD198 2x6mm nickel round head tapping screw
GMB0100 GA44 steering rod set GMADZ205 Ball bearing 8x12x3.5mm
GMB0101 Universal joint set GMADZ210 4mm conical spring washer
GMe0102 CVA drive coupler (2) GMADZ211 Jx18mm flat head wrench bolt
GMB0103 Jx10mm screw pin (4) GMADZ212 7x1 O-ring

GM&E0104 Foam seal (2) GMADZ213 556 O-ring

GMB0109 GA44 CVA kit GMADZTT P4 O-ring

GMG0110 CVA pin retaining ring (2)

GME0111 Input universal joint set

GMB0112 Straight drive shaft 107mm (2)

GM&0113 Transmission shaft 26mm

GMB0114 Slipper shaft 46mm

GMB0115 Transmission output front shaft 25mm

GMEB0116 Transmission output rear shaft 63mm

GMB0117 Velcro strap 16x220mm (2)

GME0119 Universal joint drive coupler (2)

GMB0129 GS02 313mm link kit parts tree

GMB0191 KOMODO double cab bumper & roll bar parts tree

GMED192 KOMODO double cab clear body set

GMB0193 KOMODO double cab decal sheet

GM70284 1.9 MT 1903 off-road tires (2)

GMT0574 1.9 NRO3 wheel

®
Qg P AN =
www.gmade.net

Address : GMADE Building, Gonghang-dong 61-134, Gangseo-gu, Seoul 07627, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




